Important Notice

The manuals contained in this computer file are
reproductions from the “Wisconsin Engine” counter
catalog, part number “S236”. This manual was last
produced in the mid 1980’s.

As with any printed data, the information contained in
these manuals may not be the most up-to-date available.
It is provided as a convenience to our customers and all
information should be verified before making repairs to
an engine or component.

All service parts are sold through our Distributor
Network. Visit our website (www.wisconsinmotors.com)
to locate a distributor near you.

Table of Contents

Crankcase, Gear Cover, Base and Magneto ....ocevececeniinenc e resssssssssecsssenes 2-4
Cylinder BIOCk ASSEILY .ot
Crankshaft, Piston Connecting Rod and Flywheel 8
Carburetor, Manifold and Air Cleaner ................. et 10
Oil Pump Assembly 12
Camshaft and Valve Tap;iét ........... E——— R P T 14
Fuel Pump, Dip Stick and Oil Spray NOZELE vt e 16
Governor Assembly 18
Air Shrouding and Fu;l Tank ......... SOR.... .- X . ................ 11|

Engine Gasket Set ................. P rrerereeenenen s T e e oo 22







ITEM

19
20
21
22
23
24
25
26
27
28
29.

Crankcase, Gear Cover, Base and Magneto

PART NO.

XD23
PH14
BD103G351

PA291
PE3
WE293-1S1
PH209B
PD78
XD14
QD661A
XC68
PE49
BG209
PD12
PE6
PC615
QD617
BA62

QD844
QD845
PH364

BG349-2S2

PES
XD27A
XD113
XK3
BB126H
QD662B
SA10

DESCRIPTION oTY
Screw, 5/16"-18 thread x 2" 1oNg .....covcrereereercrrnncs et 1
Washer, 5/16" plain ........cc.oooevieeiiinnnnes et et et 1
Gear cover (includes item 26; N

also seal, plug, shaft, and button) OO ROV OVTROROROON 1
Dowel Pin .cvevecrevicnece oo veieneirr st sesaeneseseas s 2
Washer, 1/4” spring lock............... rraresnsrsannre e reesns s e enesneenageoe b
Gear cover spacer (includes clinch nut) ermemersraseseessnssssseneens |
Washer, 5/16" plain, 3/32" thick........ reeeeiaraeearaseeaeasernnrnas 1
NUL, 5/16"-18 thrEad ..ovieeeeeeie ettt et restesaei s s e eesreenanans 1
Screw, 5/16"-18 thread X 5/8" IONG «.vccevemrrvereerorresrermreeesensesresenns 1
Gasket .. RO rerenraens e, |
Screw, 5/16"-18 thread x 3/4" 1ong ....ccvevveriivicnnenn. OO 4
Lock washer, 5 / 16" countersunk OO 4
PIAtE o e s 1
Nut, 7/16"-20 thread OO O e b
Washer, 7/16" spring lock............ SR eeveasesssbasearens s 6
Stud, 7/16"-14 and 20 thread x 1- 11/16" long .......................... 6
Gasket ..o i L i e 1

Crankcase assembly (mcludes items 5,8,16; 29;

.includes washer, plugs, gasket f1ttmg, nozzle,

tube, cover, screws) ................ eettrerieeeseestestenseeieeteeba b e bann et baabaatas 1
Gasket i oorrrrereinnnns Cevrreseresseeaeenieasor i eeaeessesnessasesas st e ssens 4

- Gasket . e e 2
Ol SEAL ettt e v 1

- Bearing plate (includes item 21; also bearing cup) ........cccooeeee 1
Washer, 3/8" spring 1ok ..o i 12
. Screw, 3/8"-16 thread X 1" vc.oovecrerrcrirecrnnnee et 4
" Screw, 3/8"-16 thread x 2-3/4" .......... erveeter e seerae s saennannens 2
~Pipe plug, 3 / 8" square head ... 1
< BASE e R - RS 1
Gasket ................................... 1
Plug, 7/ 8" expansmn .................................................................... 1

* BA62 is standard machining number. A dash number is added for special

machmmg (located on marking pad).

continued on page 4

Wisconsin Moper W2-880







Crankcase, Gear Cover, Base and Magneto (cont.)

ITEM  PART NO. DESCRIPTION . QTY
30 YL339-22 Magneto ignition cable ..o 1
31 YL339-26 Magneto ignition Cable .......ccvwerercercrersrmenserereesressesseseans 1
32 XD29B Screw, 3/8"-16 thread x 1- 1 / 4" long ....... e 8
33 YD20 Rubber nipple ..., e e 2
34 XD33 Screw, 3/8"-16 thread x 2:1 / 4” long ...... SOOI 2
35 PH22A Washer, 3/8" plain ............... vt ek ierensesaras st sereasenea e srenaeseaerseeen 1
36 GD93C3 Magneto gear ..o SO O 1
37 * Y79BS1 Magneto .......cc.cevvenn, e iereireeseeitaperesasses i seas e aereae e senasaos 1
38 QD616 Gasket .o B O VOV O 1
39 PD79 Nttt 3/8"-16 tATCAM .veviee oo 1
40 XD4 Screw, 1/4"-20 thread x 1/2" long ..... st 4
41 PE4 Washer, 5/16" SPring 100K .....couc.wivemiunieemnnenmessseseeneersesessnsesnns 9
42 QD660  GASKEL e cevesresiiennirepansinssstresanraseaneares 1
43 PH299 Oil seal...c.occiieencirc e et 1
44, XD19 Screw, 5/16” 18 thread x 1- 1/2" long ........................................ 8

* See "Magnetos” in Options and Accessories section of this manual
for service parts.

Wisconsiv Moper W2-880






PART NO.

YD6

AB100B

QD613C

AD47

AAB6AS30

PC110

QD612A -

SA68 .
TC53051
PH14
XD21
AF49A
AG26
AHY
AG31
AT54
HG201

HG273D

AE75D
AE75B
PH77A
XD19

Cylinder Block Assembly

DESCRIPTION OTY
Spark plug, Champion D 16] .....cccocrncrmeccnincenrnrisees 2
Cylinder head ... e 1
GASKEL ettt 1
GUIAE ettt et e s et ee e ee et e eaeaasarens 4
Cylinder block assembly
(includes items 4, 6, 12 - 20; includes block, studs) ................. 1
"Stud, 3/8"-16 and 24 thread x 2-1/8" IoNg «.c.cvvveivererrnrrernans 2
GASKEL ettt et et ean e na 2
COVET ettt eet et ettt st eete e eeree s e eeseassateeaeaeeesnraneas 2
PAIL et t e e e e tes 1
- Plain Washer, 5/T16" ... essnons 2
. Screw, 5/16"-18 thread x 1-1/2" 10Ng .ccovimverercerrerecinernenn, 2
~ Valve spring, 2-5/16" free length .......coooevvveeevnrnreecrensenssrisrens 2
Seat......ooicviii e reeenes R 2
Retainer SPring..........coccveeccmncncerenmensensnsnnn, et 8
ROBALOT <.ttt ebe st s s v neane 2
Valve spring, 1-13/16" free length VRN 2
Insert .......... .................. 2
e T o SO OO U R RTREUUROY SO URURPUUPTURRRTONE 2
VALVE ottt st eeee e e en et st e eavieas 2
VALV oottt ettt e st e e ee s e s e tens 2
Washer, 5/16" plain steel ......co.couomrcrreeerereensecrie e 17
. Screw, 5/16"-18 thread x 1-1/4" ............ ettt enneas 15
-6-

Wisconsiv MoperL W2-880







ITEM

NN U DN

24

Crankshaft, Piston, Connecting Rod and Flywheel

PART NO.

U212
PA333

UC7551

PE59
N102A

RK170

ME71

ME#69-1
ME71-1
GA36A
DA68AS1
PD246
CA8651
ME130

ME130-1
ME130-2
HA1345
HA13451
HA13452
HA134510
HA134520
PL53

PL83
PB14851
HG157A
PK52
DE65

** DR63

** DB190B1

DESCRIPTION - QTY
CIANIK oeveeveriere e esteeree et eee e re e sne e e s e be s st e saesbssssa e eaneae 1
RO PIN e 1
Nut (1nc1udes item 2) ................................................................... 1
WASHET ..ot et et se et e st 1
FLYWREEL......voieirtc et 1
Oil sling ........... e eereeaeetetaestetesasaeana—eteaaanteesaneteeeanteeesaeneaeennaeainnnes 1
Main bearing assembly, fiywheel end

(includes items 8 and 9) ...ceevveceeceeeeceeee e s 1
Bearing cup ..o 1
Bearing cone ... 1
Crankshaft gear ... PR 1
Connecting rod (includes item 21, locknuts, and bolts) ......... 2
Locknut, 571624 thTead .....oveeeeee oot eeeeeeeeeeeeeeee e s eeseneeens 2
Crankshaft (includes item 10; includes crankshaft) ................ 1
Main bearing assembly, take-off end

(includes items 15 and 16) c..oevvvveevveiirrinnnee. eerrresreesrerreenenneaan 1
Bearing COMe .....ccoovevierrreernrerrersrensensnsennann, et 1
Bearing cup.......coovevveenens OO 1
Shell BEaring .......ovcccicreiiiiiirercrc e 2

001" undersize
002" undersize
010" undersize
020" undersize

Key, no. 8 Woodruff ... 1
Key, no. 23 Woodruff ..., 1
Bolt (includes item 12) ........ccovvceinicnininenccinsrenneececserreanenes 4
BUSHINE oo 2
Retaining ring ...t 4
Piston pin; also available in .005" & .010" O/S..c..ccoecerurecrnenee. 2
Ring set (includes items 25 - 27) ................................................. 1
Compression ring ... ettt ea e 2
Scraper ring ........cooevincvnnnenn ettt s nsa s 2
QOil rlng et eheh e h e e e et e s et 2
PISTOIL cuvce it 2

* CAB8651 is standard machining number. A dash nu.m_b_er is added for any

special machining (located on marking pad).

** Also available in .010", .020" & .030" O/S.
* Not serviced separately.

-8-

Wisconsiv Moper W2-880






Carburetor, Manifold and Air Cleaner

PART NO. DESCRIPTION QTY
WD9855 IMIUSTIET ettt rre e e na e sre e e rresrserranesre s nssrannasnnnens 1
LJ192 Pipe nipple, 1-1/4" X 4-1/2" 100G ceovovrvieciiice, 1
QB75 GASKEL oot env s eeteeneesemeee e e et are i saesnans 3
LD242 IMANIFOLA oottt et ebe e b e e sae e ae e saeen e e e raeeneananas 1
PC110 Stud .o SR UUUSUROUUORRTO 2
PH356 WASRET ettt e ae et e aes e sbesasseaessesseasnesrnensrsneseons 2
PE5 Washer, 3/8" SPring locK .........cucurrunruereesrmssersermsesresssessesssssenns 2
PD206 CNut, 3/8"-24 thread ... 2
XK1 : PIUg, 1/8" PIPE vttt ev v aes 1
PC549 UG et et sae e e st rea 2
QC12A R 7Y = TN UR R 1
LC28551 Manifold assembly (includes items 9 and 10) ......ccoevreernnecnn, 1
RF1225 BIDOW, 1/ 4" oo eeeeees ettt e eer v sses st e s sste e stes e s s e vesns e e aans 1
RM392-1 . Fuel line, 12-1/2" long;

replaces RM197 beginning with S/N 6257172 ........cccvvvenne 1
PH14D Washer, 5/16" Plain ..o 2
PD10 Nut, 5/16"-18 thread ......ccooovovevrcriiiiicici s 2

* 113151 - Carburetor; _

replaces L11651 beginning with S/N 6257172 ........cccovvveeene 1
Q50 Carburetor gasket set for L116S1 ..o, 1
LQ56 Carburetor repair kit for LI165T ... 1
QD860B Gasket; replaces QD860 beginning with S/N 6257172 ........... 1
LO194H AdAPLEL ..o e 1
LO19%4A Element ...cccccooovvriiiereee e e s 1
SD308 IDECAL ottt e n e e e s 1
PD147 INUIE ettt te st ettt e e s te s e e ae et s e s sassaesresbe e e e esneseesransassassasansans 1
LO194F HOUSINE ©ovveircieiccrcieiiei s 1
XAS8 Screw, #10-32 X 1/2" LONEZ «ccrvivvirecrinicieciesinisses e 4
PE14 Washer, #10 spring Lock ..., 4
LLL208 Breather line ..o e eeviretereeresraranranaannans 1
LK34 HOSE ClAMP ..ot s e 1
RF1519 EIDOW woivievveeceveeiteirarrees v estesseseasbasassasssssesessaesassasssssessesnesseansennensens 1

* See "Carburetors" in Options and Accessories section of this manual

for service parts. .

-10-

Wisconsivy Moper W2-880






ITEM

ok
O\DCD\JG\U'I)-POJMS—‘I

—
OO I b A

PART NO.

KAA103
KF55
KF24
KF23-1
KF28
PM165-1
ME38A
PFISA
PE4
XD16
RDI107A
KA63DS1
QD846
PK50A
PM58E

Oil Pump Assembly

DESCRIPTION _ : ‘ Q1Y
Oil Pump Assembly (includes items 1-14) .....cccovevenvevcreccennans 1
Cap...coee. cirereneeerens erae e e reeeereeereeeareeenrareannen 1
Rod...ccooevvineirinnnn e et et e et st e st nnens 1
PIUNGET ... e e 1
Retainer ... e 1
SPTING vt et e 1
Ball, 5/16" dia. ............. SO 2
Plug, 1/8" slotted ...t 1
Washer, 5/16" SPring lock ...cc.reriuemeereniunrienemnneeneesetesene e 2
Screw, 5/16"-18 thread x 7/8" 1oNg wvvvrvvrvviirciectivmnn 2
SETAINET ..ottt 1
Body (includes items 4 - 7; includes body) .....ccc.ocovvinvrinccnncncs 1
Gaskeb ... RS 1
Retainer .......ocmiimiieiniciniint i 1
SPTIINE v i e s e e 1

1o Lo

Wisconsiny MopeL W2-880







ITEM

O 00N O U LR

PART NO.

Fél
PB169A
PE46
XD19
PE52
PF101
PM108
GB45A2
EA133B

Camshaft and Valve Tappet

DESCRIPTION QTY
TaAPPeL oo e 4
Adjusting SCrew, tappet ... 4
Lock washer, 5/16" external ........cooeeeeeeeineeeereeeererese e 3
Screw, 5/16"-18 thread x 1-1/4" Iong .....ccccnvcivicnniciciennencenn. 3
BUEON 1o 1
PHINGET w.coti et 1
SPTING oottt e et e S 1
Gear (replaces GB45A) ......ocoviiiivimcirccererenercreese e 1
Camshaft ... e 1

-14-

Wisconsivy Moper W2-880







ITEM

Fuel Pump, Dip Stick and oil Spray Nozzle

PART NO.

LP43
LQ31
RF1225
RM849
RE269
RF1196
PD78
PE46
QD670
PF131
R123
LJ310
RB86

RJ168BS1

PE3

' XB75

RF794
LP62AS1
LQ51

DESCRIPTION QTY
Fuel filter ... 1
Fuel filter repair Kit ...t 1
EIDOW, 1/4" e e 2
OilTiNe, 6" JONG v evvveeeerie et 1

© FIHNEG, 174" oo 1
© NOZZIO ettt bbbttt 1
Nut, 5/16"-18 thread .......cooveieiiiec e v 1
Lock washer, 5/16" external ..........icocveenenierincccienienenee e, 1
GASKEE .iiieruenieenere et eree s er st en s es sttt en st s 1
CUP PLUG - veoievererrsrimsresenesessss s sssemseseseessses e eness s osness s ensons 1
Oil dip stick/filler (includes items 11 - 13) oo, 1
“Pipe nipple, 1/2" X 1-1/2" JONG cvevrverecrrrrcrmerrenreereesesesesceneas 1
BOAY covviiccrie it e s 1
Dip stick/Cap oo 1
Washer, 1/4" spring lock ... 2
Screw, 1/4"-20 thread X 3/4" 1oNg ..vervvvvvereciiecrenrereeeinens 2
Pipe nipple, 1/8" X 3/4" IONG «..cvoriiiiiircrrcrrees e 1
FUel pump ..o 1
Fuel pump repair Kit ......cc.ooeiiiiciiicce 1

-16-

Wisconsiv Moper W2-880



28 27 26 25

- 24/ 23 .22 21 20 19 ) \
- | /

; e S




ITEM

—
OO NS U e W=

NN N N =t ot e ped e e el e e
QQQQEWNHD\OOO\]O\LHH&OJNH

PART NO.

T137

PD173A
TC53051
PIT15K
PM75

XD6
-PE3

VES78
PK178
XD11
TC391D
TC405N
PA340
TC322D51
PH313A
TC388-2
TC328D
TC422BS7
PA367
VB166
QD638A
PD10

TC521A

JK52
PF18

RF270-4

TC522A

Governor Assembly

* Not serviced 'separately.

-18-

DESCRIPTION QTY
Governor assembly (includes items 11 and 18); '
replaces T130 beginning with S/N 6257172 ... 1
INUIE et e e 1
PAIL ettt e e 1
SCTEW o ecer et b et bbb ea s s 1
GOVEINOY SPIING ..ucveviuiuiiirinscnssss s sn st e ssa e 1
Screw, 1/4"-20 thread X 3/4" IoNg ...ocovevrvvrririiien e 2
- Washer, 1/4" spring 10ck ... 4
" Rod; replaces VE871 beginning with S/N 6257172 ................. 1
CHP ettt 1
Screw, 1/4"-20 thread x 2" 1ong .....coccoomvrmrirncnricnnececs 2
Sleeve/DEATINg ... s 1
Gear/flyweight assembly (includes 12 - 15, 17} ....coorrereenen. 1
Roll pin, 3/16" dia. X 1-1/8" 100G .ccovvrivriiiiiciinenee 2
Flyweight assembly (includes 12, 15, 17) .....ccooeivrrinncnnen. 2
GBAT ot ectr et e e e e e e en e e et e e 1
Shim ...ccovevevecrinniens regeresesearaseemresansegaseaeie eereee et en e nes 1
5] 4 1 O O O ORI OPUOL SYRUOOOTOUOOOOTURORTO 1
Thrust pin ........ccceeeis, ettt en et e e ene st a s bt e s 2
Governor housing assembly (includes 19 - 28) ......coccecrrecunnee. 1
Roll pin, 1/8" dia. x 3/4" long v evareesrarasesraraneavanrasaneararanss 1
YOKE ittt sseeessesee s eas e sae s e b sas st s s st rep e 1
GASKEL .. eeeeeeeeeeet st e ss sttt b sttt 1
Nut, 5/16"-24 thread .....coocoevieeneerreenererenreeseiessssssesesinns 1
LOVET . s b b 1
© HOUSING eoeeeereeerereeeeseneire e et e |
T LOANG SEAL et 2
* Plug, 1/8" slotted ...c.courerermcrmnreeinnnenieis et reenes 1
U EIDOW it et s 1
Shaft/lever (includes item 25); -
replaces TC522 beginning with §/N 6257172 ....cvovreivrivvrnnn. 1

Wisconsiy Mopgr, W2-880






ITEM

| W0 N O U R W N e

- PART NO.

SE137D
SD314
XA33
PE3
XA38
PE4
XD13A
SE3
SE135
SE135]
SE135AT
XA67
SD312A
RC112
RM1206
WE41251
BK79A

" SE136D
. XD13

XD15

- PG438

PD77
XAbH2
PG314

- SE138D

RM477

Air Shrouding and Fuel Tank

DESCRIPTION QTY
COVET corrrerieeriresssesiss st ssss s sssessas s s b st bas bt e eee e 1
Warning decal ... 1
Screw, 1/4"-20 thread x 3/8"1ong ..ccovvvvivivciic, 13
Washer, 1/4" spring locK ..o, 16
Screw, 1/4"-20 thread x-1"Iong ......coccveiveviiiiicnniinias 1
~ Washer, 5/16" SPring [oCK ........corromrvereermeereriensensisreesnsssnssens w7
Screw, 5/16"-18 thread x 1/2" 1ong .ccvovvvvveiriccci e 3
5creen .....coovevininernnneeneene T OROTRON 1
Flywheel Shroud ... 1
Shroud with pap for starting motor ... 1
Shroud for starter / flywheel alternator .........ccococeveevirrnecnncne 1
SCrew, N0. 4 X 1/4" JONE .ot 4
Name plate ..o 1
Fuel tank Cap - 1
SUCHON FUDE ...t 1
Fuel tank assembly (includes items 12 and 13) .....ccocveenenene. 1
Bracket ..ot e 1
Cylinder shroud............. Cert et es 1
Screw, 5/16"-18 thread x 1/2" long ....cccvvrinciiiinnnccccnn 4
SCIEW, 3/4"JONG vttt sttt s 3
SITAP ouieevemerrrmir e ceeaer et st a bttt eentern e s e ses s erans 2
Nut, 1/4"-20 thread ........coveeermnnrnreree s 2
Screw, 1/4"-20 thread x 1-1/2" long ...cconecnnenes erereenee SR 2
Q111 o SO ettt bbb 1
Heat deflector ... et asnns 1
Fuelline, 18" 1ong ..o s 1
-20-

Wisconsiv Moper, W2-880







Engine Gasket Set

ITEM  PART NO. DESCRIPTION QTY
— Q52 Overhaul gasket Set ..o 1
— Q30 Valve grinding gasket Set.......cccovvuvmnrerevrceeieeneecceeee s 1
1 QB75 Gasket, exhaust manifold .......oeoeeeeeeeeeeeeeeeeeeeeeeeeeeeee v 3
2 QD860B Gasket, air cleaner flange ..........ccoeeererrreereeecenrr e, 1
3 QD670 Gasket, fuel pump flange ..........cccooeenricnnnneceeene, 1
4 QC12A Gasket, carburetor flange ..o, 1
5 QD846 Gasket, 0il pump body ....cccccvviiornnicereeeee e, 1
6 QD617 Gasket, cylinder block ...ooovveeveoriirriieccii e, 1
7 QD844 Gasket, bearing plate, .006" thick .......ccccoovmrnrinereeeeerenee, 4
8 QD845 Gasket, bearing plate, .003" thick .......cccooeereinrnennnineene, 2
9 QD638A Gasket, governor houSIng .......cccovvereerieenrnnnnecseneeneeens 1
10 QD612A Gasket, valve INSpPection COVET ........cumnmimecrnieininnnnans 2
11 QD616 Gasket, magneto or distributor housing flange ...........oc.ece...... 1
12 QD613C Gasket, cylinder head ... 1
13 QD662B Gasket, engine base ........cccccemmemrenrssinericeeeee e s 1
14 QD661A Gasket, spacer t0 crankcase .........ccocrirceceeecieescennecnnsssienans 1
15 QD660 Gasket, gear cover {0 SPaceT ........ccoveverecreirecinineecrcc e, 1
-22.

Wisconsiy MopgL W2-880



	Important Notice & Table of Contents
	Crancase, Gear Cover, Base & Magneto (pages 2-5)
	Cylinder Block Assembly (pages 6-7)
	Crankshaft, Piston, Connecting Rod & Flywheel (pages 8-9)
	Carburetor, Manifold & Air Cleaner (pages 10-11)
	Oil Pump Assembly (pages 12-13)
	Camshaft & Valve Tappet (pages 14-15)
	Fuel Pump, Dip Stick & Oil Sray Nozzle (pages 16-17)
	Governor Assembly (pages 18-19)
	Air Shrouding & Fuel Tank (pages 20-21)
	Engine Gasket Set (pages 22-23)



